

# CERTIFICATE

Certificate No.: PL 4602114 005 – Report No.: A 2268-1-RA  
Project No.: T11-34718

Valid until January 2015

**Holder:** **Unifloor B.V.**  
Munsterstraat 24  
NL 7418 EV Deventer  
The Netherlands

**Product** : **Sub floor: RED floor**

**Identification** : **NR**

**Date/year of test results** : **2012**

On basis of the results of the non-recurrent tests specified below, we declare that the above specimen fulfils the requirements of TUV Guideline:TRG1001.

NB: This certificate itself shall not be considered as a type examination certificate.

Properties and test methods	Requirement	Results
ISO 10140 and ISO 717-2	Type test	Pass
PVC 5mm, click		

Full details of the results can be found in the following report(s):

Reference	Date/year of issue
Report: A 2268-1-RA	2012

J. Brinks  
Author

R. Ditmer  
Managing Director